



Patient Weight _____ Kg

Place a mark \checkmark next to the orders you wish to initiate.

DOBUTamine (usual dose: 0.5 - 20 mcg/kg/min)

- 50 mg/50 ml (1000 mcg/ ml)
- 100 mg/50 ml (2000 mcg/ ml)
- 200 mg/50 ml (4000 mcg/ ml)

Initial Dose: _____ micrograms/kg/min at a rate of _____ ml/hr.

DOPamine (usual dose: 0.5 - 20 mcg/kg/min)

- 40 mg/50 ml (800 mcg/ ml)
- 48mg/30mL (1600 mcg/ ml)
- 96 mg/30 mL (3200 mcg/ ml)

Initial Dose: _____ micrograms/kg/min at a rate of _____ ml/hr.

EPINEPHrine (usual dose: 0.1 - 1 mcg/kg/min)

- 0.5 mg/50 ml (10 mcg/ ml)
- 1.25 mg/50 ml (25 mcg/ ml)
- 2.5 mg/50 ml (50 mcg/ ml)

Initial Dose: _____ micrograms/kg/min at a rate of _____ ml/hr.

Milrinone (usual dose: neonates less than 30 weeks: 0.2 mcg/kg/min; infants/children: 0.5 - 0.75 mcg/kg/min)

- 5 mg/50 ml (100 mcg/ml)
- 10 mg/50 ml (200 mcg/ ml)

Initial Dose: _____ micrograms/kg/min at a rate of _____ ml/hr.

Isoproterenol (usual dose: 0.03 - 2 mcg/kg/min)

- 0.8 mg/50 ml (16 mcg/ml)
- 1.6 mg/50 ml (32 mcg/ml)
- 3.2 mg/50 ml (64 mcg/ml)

Initial Dose: _____ micrograms/kg/min at a rate of _____ ml/hr.

Lidocaine (usual dose: 10 - 50 mcg/kg/min)

- 200 mg/50 ml (4000 mcg/ml)
- 400 mg/50 ml (8000 mcg/ml)

Initial Dose: _____ micrograms/kg/min at a rate of _____ ml/hr.

Nitroprusside (usual dose: 0.3 - 4 mcg/kg/min; max dose 10 mcg/kg/min x10 min then discontinue).

- 5 mg/50 ml (100 mcg/ml)
- 10 mg/50 ml (200 mcg/ml)

Initial Dose: _____ micrograms/kg/min at a rate of _____ ml/hr.

NORepinephrine (usual dose: 0.05 - 2 mcg/kg/min)

- 0.8 mg/50 ml (16 mcg/ml)
- 1.6 mg/50 ml (32 mcg/ml)

Initial Dose: _____ micrograms/kg/min at a rate of _____ ml/hr.

Rate (ml/hr) = Dose (mcg/kg/min) X Pt Weight (kg) X 60 (min/hr) ÷ Drug Concentration (mcg/ml)

TO Read back

Order taken by Signature: _____ Date/Time: _____

Physician Signature _____ Date/Time _____

